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FCC TEST REPORT

FCC 47 CFR Part 15C
Industry Canada RSS-247

Frequency hopping systems operating within the 2400 — 2483.5 MHz band

Report Reference No......................  GOM-1503-4620-TFC247BT-V01
Testing Laboratory ..........................  Eurofins Product Service GmbH
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7~ |ACCREDITED
KRR TESTING CERT# 1983.01

A2LA Accredited Testing Laboratory, Certificate No.: 1983.01
FCC Filed Test Laboratory, Reg.-No.: 96970

IC OATS Filing assigned code: 3470A

7,

Applicant’s name.............................. BARTEC PIXAVI AS

Address.......cccccvvvvvvvveveiveeeeieeesennnnnnnnnns. . DOMKirkeplassen 2
4006 Stavanger
NORWAY

Test specification:

Standard.......................eeeeeeeeeeeeeeeee.s. . 47 CFR Part 15C
RSS-247, Issue 1, 2015-05
RSS-Gen, Issue 4, 2014-11
ANSI C63.10:2013
ANSI C63.4:2014

Test Scope........cocvvvvvvcvveeeriiieeeennn s COMplete Radio compliance test

Equipment under test (EUT):

Product description Wireless camera (Standard version)
Model No. OrbitX ST
Additional Model(s) OrbitX EX
Brand Name(s) None
Hardware version Rev 2
Firmware / Software version 478
FCC-ID: YML-ORBITX IC: 9249A-ORBITX
Test result Passed
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| Product Serv
Possible test case verdicts:
- neither assessed nor tested ..........ccccocoveieviceit NIN
- required by standard but not appl. to test object.........  N/A
- required by standard but not tested................cccc.... . NIT
- not required by standard for the test object ................ N/R
- test object does meet the requirement........................ P (Pass)
- test object does not meet the requirement..................  F (Fail)
Testing:
TestLab Temperature............cccooooieoieieiieceee e : 20-23°C
Test Lab Humidity ...c.oocoovviiii e 32 =38 %
Date of receipt of testitem ......cccccoovveveeiiveeeens. 2015-04-20
Date (s) of performance of tests .......c..ccocvveevvvveennens. - 2015-04-27 - 2015-05-05
Compiled By . Christian Weber

(Responsible for Test)

Tested by (+ signature).................... " Wilfried Treffke 7/; W A
e

Approved by (+ signature) ............... : Christian Weber ... < A‘e“‘)&_ ....................
Date:of issiet s . 2015-08-04
Total number of pages' ............. s ;172

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial
number. It is the responsibility of the manufacturer to ensure that all production models meet
the intent of the requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.
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Additional comments:

BARTEC PP I>XAVI

BARTEC PIXAVI Stavanger, Norway April-23-15
Title BARTEC PIXAVI OrbitX Model Differences Declaration
Document ID PX-ORBITX-Models-DoC
Revision 1
Project Orbitx
Author David Wightman
Created 23.04.2015
Last 23.04.2015

Nature of document | CORFEENTHAL

Contents Contents:
Bartec Pixavi ORBITX RoHS Declaration of Conformity

Revision History

Revision Date Change Revised by

1 23.04.2015
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BARTEC PP I>X AV I

BARTEC PIXAVI Stavanger, Norway April-23-15

BARTEC PIXAVI OrbitX Model Differences Statement

To whom it may concern,

The OrbitX comes in two models, an OrbitX-EX model and an OrbitX-ST model. Both models are identical
except for the following differences highlighted below. There are no differences to the radio section
between models.

HDMI

The ST model includes circuitry to support a Micro-HDMI connection and mechanics to give access to the
HDMI port.

The EX model uses the same PCB, but does not have the HDMI components populated.

EX Version

ST Versjl‘.

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 4 of 172




&% eurofins
Product Service

BARTEC PP I>XAVI

BARTEC PIXAVI Stavanger, Norway April-23-15

SILICON POTTING

The EX model is made for Hazardous areas and therefore is filled with a silicon potting in the following
area. The antenna is not enclosed in Silicon.

The ST model is not filled with silicon potting.

Silicon Potting
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Version History

Version Issue Date Remarks Revised by

01 2015-08-04 Initial Release
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1 Equipment (Test item) Description

Description Wireless camera (Standard version)
Model OrbitX ST

Additional Model(s) OrbitX EX

Brand Name(s) None

Serial number None

Hardware version Rev 2

Software / Firmware version 478

FCC-ID YML-ORBITX

IC 9249A-ORBITX
Equipment type End product
Radio type Transceiver
Radio technology Bluetooth

Operating frequency range

2402 - 2480 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow 2402 MHz
Main test frequencies Fuio 2441 MHz
i 2480 MHz
Spreading FHSS
Modulations GFSK, P1/4-DQPSK, 8-PSK

Number of channels

79 hopping channels at all

Channel spacing 1 MHz
Number of antennas 1
Type integrated
Model unspecified
Antenna
Manufacturer Custom
Gain 0 dBi
BARTEC PIXAVI AS
Manufacturer Domkirkeplassen 2
4006 Stavanger
NORWAY
Vom 3.7VvVDC
Power supply VMmN 3.1VvDC
Vi 4.2 VDC
Model GT-41078-0506-0.4-USB
Vendor Globtek
AC/DC-Adaptor
Input 100-240VAC - 50-60Hz
Output 5.6 VDC

Test Report No.: GOM-1503-4620-TFC247BT-V01
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1.1 Photos — Equipment External

EUT TOP
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1.2 Photos — Equipment internal

EUT PCB front |
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EUT PCB back |

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 11 of 172



&% eurofins
Product Service

EUT antenna chassis

EUT antenna
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1.3 Photos — Test setup

Test-setup AC Power-line

Test-setup radiated emission
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1.4 Supporting Equipment Used During Testing

P.Ir.?/g:ft Device Manufacturer Model No. Comments
AE Monitor Samsung LE22B350F2W
AE Laptop Dell Latitude E6420
GT-41078-0506-
AE AC/DC adaptor Globtec 0.4-USB
SIM Bluetooth Tester R&S CBT
AE : Auxiliary/Associated Equipment
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1.5 Test Modes

Mode #

Description

DH5-Sngl

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 78 %

Power level = Maximum

2DH5-Sngl

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
Modulation = /4-DQPSK

Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 78 %

Power level = Maximum

3DH5-Sngl

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
Modulation = 8-DPSK

Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 78 %

Power level = Maximum

DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 78 %

Power level = Maximum

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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2DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 1/4-DQPSK
Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 78 %

Power level = Maximum

3DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 8-DPSK
Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 78 %

Power level = Maximum

Receive

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone receive
Spreading = Hopping

AC-Powerline

General conditions:

EUT powered by commercial AC/DC-Adapter

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Power level = Maximum
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1.6 Test Equipment Used During Testing

Measurement Software

Description Manufacturer Name Version
EMC Test Software Dare Instruments Radimation 2014.1.15
20dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Number of hopping frequencies
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Time of occupancy
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | ponvonia AC 1 EF00062 : i
chamber
Spectrum Analyzer R&S FSIQ26 EF00242 2015-04 2016-04
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00187 2014-03 2017-03
LPD Antenna R&S HL 025 EF00327 2013-02 2016-02
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AC powerline conducted emissions

Description Manufacturer Model Identifier Cal. Date Cal. Due
AMN R&S ESH2-Z5 EF00182 2014-11 2016-11
EMI Test Receiver R&S ESCS 30 EF00295 2014-10 2015-10
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (1V/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF
21.5dBuv + 26dB

Net Reading . Netreading - FCC limit = Margin
47.5dBuvim :  47.5dBpV/m - 57.0 dBuvV/m =-9.5 dB
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 6.6 Occupied Bandwidth ANSI C63.10 N/R Informational only
FCC § 15.247(a)(1) .
IC RSS-247 § 5.1 20 dB Bandwidth ANSI C63.10 PASS
FCC § 15.247(a)(1)(iii) . .
IC RSS-247 § 5.1 Number of hopping frequencies ANS| C63.10 | PASS
FCC § 15.247(a)(1) . .
IC RSS-247 § 5.1 Frequency hopping channel separation ANS| C63.10 | PASS
FCC § 15.247(a)(1)(iii) | .
IC RSS-247 § 5.1 Time of occupancy (Dwell time) ANSI C63.10 PASS
FCC § 15.247(b)(1) .
IC RSS-247 § 5.4 Maximum peak conducted power ANSI C63.10 | PASS
47 CFR 15.207 . -
IC RSS-247 § 3.1 AC power line conducted emissions ANSI| C63.4 PASS
FCC § 15.247(d) .
IC RSS.-247 § 5.5 Band edge compliance ANSI C63.10 PASS
FCC § 15.247(d) . .
IC RSS-247 § 5.5 Conducted spurious emissions ANSI C63.10 | PASS
FCC § 15.247(d)
FCC § 15.209 Transmitter radiated spurious emissions ANSI C63.10 PASS
IC RSS-247 85.5
IC RSS-247 §3.1 Receiver radiated spurious emissions ANSI C63.10 | PASS

Remarks:

Test Report No.: GOM-1503-4620-TFC247BT-V01
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen

Verdict: PASS

Test according to
measurement reference

Reference Method

ANSI C63.10

Test frequency range

Tested frequencies

I:LOW / I:MID/ FHIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1 % of span

4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [kHz]
FLow 2402 DH5-Sngl 925
Fumip 2441 DH5-Sngl 925
FhichH 2480 DH5-Sngl 922.5
FLow 2402 2DH5-Sngl 1230
Fuip 2441 2DH5-Sngl 1232.5
FhichH 2480 2DH5-Sngl 1235
FLow 2402 3DH5-Sngl 1240
Fuip 2441 3DH5-Sngl 1240
FricH 2480 3DH5-Sngl 1247.5
Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Occupied Bandwidth — DH5-Sngl F; ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, GFSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz

Ref 20 dBm Att 20 dB SWT 20 ms

20 Offget 8 4B OBW945.000C
Temp |1

il

[--60

--70

-80

Center 2.402 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 925 KHz

Date: 29.APR.2015 11:30:12

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
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Occupied Bandwidth — DH5-Sngl Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

20

Bartec-Pixavi AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, 2441 MHz, modulated
2015-04-29

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
conducted measurement

*RBW 100 kHz Marker 1
*VBW 300 kHz 11.13 dBm

dBm Att 20 dB SWT 20 ms

20

Of f

OBW945.000¢C

Temp |1

10

il

--10

[--20

[--60

--70

-80

Center 2.441 GHz

Occupied bandwidth:
Date: 29.APR.2015

1 MHz/ Span 10 MHz

925 KHz
11:32:43

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — DH5-Sngl Fycn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, GFSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 10.43 dBm
2 80C ) GHz

Ref 20 dBm Att 20 dB SWT 20 ms
20 Offget 8 4B OBW942.500C
Temp |1 [T1 O
[ 10 £ -
2.47953¢000 GHz
_
K 2.480454500 GHz

[--60

--70

-80

Center 2.48 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 922.5 KHz
Date: 29.APR.2015 11:33:49

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
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Occupied Bandwidth — 2-DH5-Sngl F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

Ref 20

1503-4620

Bartec-Pixavi AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, PI/4-DQPSK, 2402 MHz, modulated
2015-04-29

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
conducted measurement

*RBW 100 kHz Marker 1
*VBW 300 kHz 4.95 dBm

dBm Att 20 dB SWT 20 ms

20 Off

OBW

Temp

10

il

[--60

--70

-80

Center 2.402 GHz

Occupied bandwidth:
Date: 29.APR.2015

1 MHz/ Span 10 MHz

1230 KHz

11:37:38

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Occupied Bandwidth — 2-DH5-Sngl Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, PI/4-DQPSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz

Ref 20 dBm Att 20 dB SWT 20 ms

20 Offget 8 4B OBW

Temp |1 1 Oogw

10

[--60

--70

-80

Center 2.441 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 1232.5 KHz
Date: 29.APR.2015 11:36:28

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Occupied Bandwidth — 2-DH5-Sngl Fygh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, P1/4-DQPSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 6 dBm

Ref 20 dBm Att 20 dB SWT 20 ms 2.4 ) GHz
20 Offget 8 4B OBW .2 000 MHz l
Temp [1 [T1 OHW]
Lo -4.62 ann|EN
2.47937¢000 GHz
Te ]
;
LVL

2.480604000 GHz

[--60

--70

-80

Center 2.48 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 1235 KHz

Date: 29.APR.2015 11:35:13
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Occupied Bandwidth — 3-DH5-Sngl F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, 8-DPSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 4. 9¢ dBm

Ref 20 dBm Att 20 dB SWT 20 ms

20 Offget 8 4B OBW

Temp |1 T1 ORW

.92 dBm

10

il

374500 GHz

[--60

--70

-80

Center 2.402 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 1240 KHz

Date: 29.APR.2015 11:39:24

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Occupied Bandwidth — 3-DH5-Sngl Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, 8-DPSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 5.37 dBm

Ref 20 dBm Att 20 dB SWT 20 ms

20 Offget 8 4B OBW

Temp |1 1 Of

000 MHz

10

il

W]
.65 dBm
50

0 GHz

613500 GHz

[--60

--70

-80

Center 2.441 GHz 1 MHz/ Span 10 MHz

Occupied bandwidth: 1240 KHz
Date: 29.APR.2015 11:40:55

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Occupied Bandwidth — 3-DH5-Sngl Fygh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, 8-DPSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement

*RBW 100 kHz Marker 1
* VBW 300 kHz

20 dBm Att 20 dB SWT 20 ms 2.479¢

20 Offget 8 4B OBW

Temp |1 1 0

000 MHz

BW]

.62 dBm

10

il

2373000 GHz

[--60

--70

-80

Center 2.48 GHz 1 MHz/

Occupied bandwidth: 1247.5 KHz

Date: 29.APR.2015 11:41:53

Span 10 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.2 Test Conditions and Results — 20 dB Bandwidth

20 dB Bandwidth acc. FCC 15.247 / IC RSS-247 Verdict: PASS

EUT requirement Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-247 5.1
Test according to Reference Method

measurement reference ANSI C63.10
Tested frequencies
Test frequency range
I:LOW / FMID/ I:HIGH

Limits
Limit Condition
1.5 - Carrier spacing Output power < 125 mW / 21 dBm
1.0 - Carrier spacing 125 mW / 21 dBm < Output power < 1 W /30 dBm
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to at least twice the emission spectrum
3. Detector set to peak and max hold
4. Envelope peak value of emission spectrum is selected
5. Marker on envelope of spectrum is set to level of -20 dB to the left of the peak
6. Marker on envelope of spectrum is set to level of -20 dB to the right of the peak
7. 20dB Bandwidth is determined by marker frequency separation
Test results
Channel Frequency [MHZ] Mode 20 dB Bandwidth [MHZ] Limit [MHZ] Result
FLow 2402 DH5-Sngl 0.918 15 PASS
Fumio 2441 DH5-Sngl 0.917 15 PASS
Frich 2480 DH5-Sngl 0.918 15 PASS
FLow 2402 2DH5-Sngl 1.313 15 PASS
Fumio 2441 2DH5-Sngl 1.310 15 PASS
Frich 2480 2DH5-Sngl 1.312 15 PASS
FLow 2402 3DH5-Sngl 1.287 15 PASS
Fumio 2441 3DH5-Sngl 1.263 15 PASS
Frich 2480 3DH5-Sngl 1.279 15 PASS
Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, GFSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz Delta 2 [Tl ]
*VBW 10 kHz -0.64 dB

Ref 20 dBm Att 40 dB SWT 80 ms 918.280000000 kHz
20 Offget 8 4B Markdr 1 [T1|]
-14.76 dBm
. 2.401543280 cuz|IEN
1 Deltqd 1 [T1 SGL
1
mm | , B .
‘ LVL
fi ;
F-10
Lok Ll
TH —-15.24 dBmA[ Rf“
[--20 NV“ I
--30 b
/JW o
gﬁn
--s0
--60
--70
-80
Center 2.402 GHz 220 kHz/ Span 2.2 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, GFSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2
*VBW 10 kHz

Ref 20 dBm Att 40 dB SWT 80 ms 916.644102562 kHz
20 Offget 8 ¢B Markdr 1 [T1]] l
-1 1 dBm
. 2.440543720 cuz|IEN
Deltd 1 [T1 SEL
11.22 aB
o | £ 1 N
LVL
- K re
TR ‘W
TH -15.082 dBm Ki‘
LA LI

—-20

¥ W\V\A

——60

Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 11:51:27

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — DH5-Sngl Fycy

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

Date:

Bartec-Pixavi AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
M. Handrik

Tnom / Vnom

Tx, BT, GFSK, 2480 MHz, modulated
2015-04-29
PASS
FCC part 15 section 247 (a)

*RBW 10 kHz
*VBW 10 kHz

a 2 [T1

LVL

Ref 20 dBm Att 40 dB SWT 80 ms
20 Offget 8 B
—10

1

I& 1 dB
--10 A t

¢ M
‘TH —-15.72 dBm

.
L
N

——60

Center 2.48 GHz

29.APR.2015 11:

53:07

220 kHz/

Span 2.2 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, Pl/4-DQPSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2 [T1 ]
*VBW 10 kHz 1.04 dB

Ref 20 dBm Att 40 dB SWT 80 ms 1.313400000 MHz
20 offfet 8 JB Markdr 1 [T1
-274.54 dBm
. 2.401334920 cuz|IEN
peltd 1 [Tl SGL
1 px 14.94 dB
LVL
L o I
--20
[, I
wp
3DB
—-40 {
S‘so ‘
60
-—70
-80
Center 2.402 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 11:55:12

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, Pl/4-DQPSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2
*VBW 10 kHz

Ref 20 dBm Att 40 dB SWT 80 ms
20 offfet 8 JB Markdr 1 [T1]]
-21.74 dBm
. 2.440339120 cuz|IEN
peltd 1 [Tl SGL
14.01 as
foanxca ! codoen
-o
LVL

——10

—-20

| ‘q@
ot iy

——-50

——60

--70

-80

Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 11:56:16

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fycy

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Bartec-Pixavi AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik
Tnom / Vnom

Tx, BT, PI/4-DQPSK, 2480 MHz, modulated

2015-04-29
PASS

FCC part 15 section 247 (a)

*RBW 10 kHz
*VBW 10 kHz

cuz |

SGL

LVL

Ref 20 dBm Att 40 dB SWT 80 ms
20 Offget 8 B Markdr 1 [T1]]
-2 59 dBm
2.4793 680 GHz
—10
Deltd 1 [T1

——60

Center 2.48 GHz

Date:

29.APR.2015

11:57:18

220 kHz/

Span 2.2 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 3-DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, 8-DPSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2
*VBW 10 kHz

Ref 20 dBm Att 40 dB SWT 80 ms
20 Offget 8 ¢B Markdr 1 [T1]]
-24.11 dBm
Lo 2.40135¢560 cuz|EM
Deltd 1 [Tl seL
19.52 as
LVL

Lt}
—-20 L'
— fﬂ )

—-30
SWP 50 off 50
3DB

——-50 T

=

——60

--70

-80

Center 2.402 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 11:58:39

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 3-DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, 8-DPSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2 [T1 ]
*VBW 10 kHz
.2628

Ref 20 dBm Att 40 dB SWT 80 ms
20 Offget 8 B Marke
C
e
Delte SGL
1 1B
panscs] ! . codoos
— O
LVL
——10
0
20 g =
- Y
TH —-21. rf* dBm ‘%
—-30
P C f )
3DB
[ & w
--50 13
[-—60
—-70
-80
Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 12:00:17

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 3-DH5-Sngl Fycy

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, 8-DPSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

® *RBW 10 kHz delta 2 [T1 ]
*VBW 10 kHz

Ref 20 dBm Att 40 dB SWT 80 ms
20 offfet 8 JB Markdr 1 [T1]]
-224.95 dBm
. 2.479349680 cuz|EN
peltd 1 [Tl SGL
1 B
LVL
L o .
--20 [‘, =
TH 7221 dBm Kﬁ

——60

Center 2.48 GHz 220 kHz/ Span 2.2 MHz

Date: 29.APR.2015 12:01:23

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results — Number of hopping frequencies

Number of hopping frequencies acc. FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1)(iii)) / IC RSS-247 5.1

Test according to Reference Method

measurement reference ANSI C63.10

Tested frequencies

Test frequency range
I:LOW - I:HIGH

EUT test mode DH5-Hop
Limits
Limit Condition
Number of hopping channels = 15 Output power < 125 mW / 21 dBm
Number of hopping channels = 75 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The number of peaks is counted to determine number of hopping frequencies
Test results
Number of hopping frequencies Limit Result
79 215 PASS
Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Number of hopping frequencies - Range A

Number of Hopping Frequencies acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

Bartec-Pixavi AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, hopping mode
2015-04-29

PASS

Number of Hopping Frequencies
conducted measurement, channel 0-24

*RBW 300 kHz

* VBW 300 kHz

Ref 20 dBm Att 40 dB SWT 2.5 ms

20 Off

o O s B i £ o W 3 e 20 8 e S s S0 8 e S e S e 4 Y ot S A i

10

il

T T TV T

il

--10

[--20

[--60

--70

-80

Center 2.4115 GHz 3 MHz/ Span 30 MHz

Number of hopping frequencies

Date: 29.APR.2015 13:06:23

mm/\lﬂ

LVL

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Number of hopping frequencies - Range B

Number of Hopping Frequencies acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, GFSK, hopping mode

Test Date: 2015-04-29

Verdict: PASS

Note 1: Number of Hopping Frequencies
Note 2: conducted measurement, channel 25-53

® * RBW 300 kHz
* VBW 300 kHz

Ref 20 dBm Att 40 dB SWT 2.5 ms

20 Offget 8 B

]

[5 e e S e S AL W P S d T S S PN = S P ,,ll:!

i

--10

il

LVL

[--20

[-—-40

[--60

--70

-80

Center 2.4415 GHz 3 MHz/ Span 30 MHz

Number of hopping frequencies

Date: 29.APR.2015 13:07:27

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Number of hopping frequencies - Range C

Number of Hopping Frequencies acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

Bartec-Pixavi AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, hopping mode
2015-04-29

PASS

Number of Hopping Frequencies
conducted measurement, channel 55-78

*RBW 300 kHz

* VBW 300 kHz

Ref 20 dBm Att 40 dB SWT 2.5 ms
20 Offget 8 B |
= A PSS N FENPSEES 1 PSS NP DY SIS PSS SN PSP u
[— O
LVL

-—-10 \
[-—20 \
-—-30

WW 3om
[——-40
- —-50
- —-60
-—-70
—-80
Center 2.4715 GHz 3 MHz/ Span 30 MHz

Number of hopping frequencies

Date: 29.APR.2015 13:08:24

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4 Test Conditions and Results — Frequency hopping channel separation

Frequency hopping channel separation acc. FCC 15.247 / IC RSS-247

Verdict: PASS

EUT requirement

Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-247 5.1

Test according to

Reference Method

measurement reference

ANSI C63.10

Tested frequencies

Test frequency range

2441 & 2442 MHz

EUT test mode DH5-Hop
Limits
Limit Condition
= 25 kHz or % of 20 dB bandwidth Output power < 125 mW / 21 dBm
= 25 kHz or 20 dB bandwidth 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The two adjacent channel peaks are marked
6. Channel separation is determined from frequency separation of markers
Test results
Channel separation [kHZ] Limit [kHZz] Result
1033 2%-916.644 = 611.1 PASS
Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 45 of 172




+% eurofins

Product Service

Frequency hopping channel separation

Carrier Frequency Separation acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, GFSK, hopping mode

Test Date: 2015-04-29

Verdict: PASS

Note 1: Carrier Frequency Separation
Note 2: conducted measurement

® +RBW 100 kHz Delta 1 [T1
*VBW 100 kHz 0.54 dB

Ref 20 dBm Att 40 dB SWT 2.5 ms 1.03301282

20 Offget 8 4B Markdr

il

jﬁ“% \h‘\ fﬂf “‘“L\\ )
wﬂ N‘W @f’/ w“{ﬁ. Al

[-—-20

-2

=30

Center 2.4415 GHz 220 kHz/ Span 2.2 MHz

Limit: > two-thirds of the 20 dB bandwidth ; Result: Pass

Date: 29.APR.2015 13:15:46

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.5 Test Conditions and Results — Time of occupancy (Dwell Time)

Time of occupancy (Dwell time) acc. FCC 15.247 / IC RSS-247

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(a)(1)(iii) / IC RSS-247 5.1

Test according to
measurement reference

Reference Method

ANSI C63.10

Test frequency range

Tested frequencies

2441 MHz

EUT test mode

DH5-Hop

Limits

Limit

Time of occupancy < 0.4 s within 0.4 s - Number of hopping channels

Test setup

Spectrum
Analyzer

EUT

Test procedure

akrwbdPRE

EUT set to test mode (Communication tester is used if needed)
Center frequency set to test channel center frequency
Span set to zero span and detector to peak and max hold
Resolution bandwidth is set to 100kHz and sweep time to observation period

Time of occupancy determined from number of peaks multiplied by single hop dwell time

Test results

Observation period [s]

No. of hops

Dwell time/hop [s] Time of occupancy [s]

Limit [s] | Result

31.6

91

0.0029

0.2647

<04 PASS

Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Time of occupancy

Time of Occupancy acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
M. Handrik

Tnom / Vnom

Tx, GFSK, channel 2442MHz, hopping mode
2015-04-29
PASS

91 events * 2.909ms; Result: 264.719ms Limit<0.4s
conducted measurement

RBW 1
*VBW 1

MH:z
MH:z

a1 [T1 ]

Ref 25 dBn *Att 40 dE SWI 4 ms
20 <
~ %
TO T2,
A
o
1 PK *|--10
VIEW TRG
[-—20 LVL
--30
=] tal
--s0
--60
3DB
--70
Center 2.441 GHz 400 ns/
RBW 300 kHz rker 1 [T1 ]
* VBW 1 MHz dBI
Ref 25 dBm *Att 40 dB SWT 31.6 s s
20 i
[ ° 3| =
I'i I'l' ser
It
VIEW II
2
ﬂ jt ]
--s0
--60
3DB
--70
Center 2.441 GHz 3.16 s/
Burst length=2.90934 ms
Date: 29.APR.2015 13:21:26

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.6 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(b)(1) / IC RSS-247 5.4
Test according to Reference Method
measurement reference ANSI C63.10

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Measurement mode Peak
Maximum antenna gain 0 dBi = Limit correction = 0 dB
Limits
Limit Condition
1w (30 dBm) Number of hopping channels = 75
0.125W (21 dBm) 75 > Number of hopping channels = 15

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to twice the 20 dB bandwidth and detector to peak and max hold
Resolution bandwidth is set to 3 MHz

Peak conducted power is determined from peak of spectrum envelope

a bk wbdhpE
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Test results

Channel Fr([al\(illlj_'ezricy Voltage Mode Pee[lngn?}Ner Pealfvsj) wer [Iaiénni:] M[zré:jlin Result
FLow 2402 3.7VDC DH5-Sngl 11.39 0.014 30 -18.61 | PASS
Fuip 2441 3.7VDC DH5-Sngl 11.56 0.014 30 -18.44 | PASS
Fhich 2480 3.7VDC DH5-Sngl 10.75 0.012 30 -19.25 | PASS
FLow 2402 3.7VDC 2DH5-Sngl 7.31 0.005 30 -22.69 | PASS
Fuip 2441 3.7VDC 2DH5-Sngl 7.59 0.006 30 -22.41 | PASS
Fhich 2480 3.7VDC 2DH5-Sngl 6.88 0.005 30 -23.12 | PASS
FLow 2402 3.7VDC 3DH5-Sngl 7.88 0.006 30 -22.12 | PASS
Fuip 2441 3.7VDC 3DH5-Sngl 8.19 0.007 30 -21.81 | PASS
Fhich 2480 3.7VDC 3DH5-Sngl 7.49 0.006 30 -22.51 | PASS

Comments:

Test Report No.: GOM-1503-4620-TFC247BT-V01
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3.7 Test Conditions and Results — AC power line conducted emissions

Power line conducted emissions acc. FCC 47 CFR 15.207 / IC RSS-Gen

Verdict: PASS

Test according referenced Reference Method

standards ANSI C63.4
Fully configured sample scanned over Frequency range
the following frequency range 0.15 MHz to 30 MHz
Points of Application Application Interface
AC Mains LISN
EUT test mode AC-Powerline
Limits and results
Frequency [MHz] Quasi-Peak [dBuV] Result Average [dBuV] Result
0.15to 5 66 to 56* PASS 56 to 46* PASS
0.5t05 56 PASS 46 PASS
5to 30 60 PASS 50 PASS
Comments:

* Limit decreases linearly with the logarithm of the frequency.
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-Z5 N
Mode: charging, Bluetooth DUT-mode, HDMI connected to Monitor
Test Date: 2015-05-05
Note:
= FCC15BAV =—— FCC15BQP —— RBW:9kHz, Neutral Max Average RBW: 9 kHz, Neutral Max Peak
80+
704
~—
60+ 7 2
I~ % [
50+ ~
L T~
2 a0}
Al ] Iy
S
T s ?
o /\w/lw)w\(”l‘l JW 4
0 : \Vj A U
104
150 k 300k 500 k600 k Y 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
291.3 kHz 53.68 dBuV 60.49 dBuv -6.81 dB Pass
389.4 kHz 55.3 dBuv 58.08 dBuv -2.78 dB Pass
Frequency Average Average Limit Average Difference Average Status
291.3 kHz 37.56 dBuv 50.49 dBuv -12.93dB Pass
389.4 kHz 37.64 dBpV 48.08 dBuv -10.44 dB Pass

Index 1
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-Z5 L
Mode: charging, Bluetooth DUT-mode, HDMI connected to Monitor
Test Date: 2015-05-05
Note:
% = FCC15BAV =—— FCC15BQP —— RBW:9kHz, Line 1 Max Average RBW: 9 kHz, Line 1 Max Peak
80 f
70+
M~
60
Y il
50-F E— i
r o —
—~ 401
= C
.0
(o] -
E C WN”\/‘\M \\l
31 OB Tl ma
e pARw A0 W
0 ;J\V A
E \/ V\/ w \‘ v U
10f
20 f
304
150 k 300 k 500 k600 k ™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
399.75 kHz 54.58 dBuV 57.86 dBuVv -3.28 dB Pass
490.65 kHz 50.62 dBuV 56.16 dBuV -5.54 dB Pass
Frequency Average Average Limit Average Difference Average Status
399.75 kHz 39.09 dBpv 47.86 dBpvV -8.77 dB Pass
490.65 kHz 35.21 dBpv 46.16 dBuv -10.95 dB Pass

Index 2
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3.8 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-247 5.5
Test according to Reference Method
measurement reference ANSI C63.10

Tested frequencies

Test frequency range
I:LOW / I:HIGH

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results

Channel Fr?&Llj_'ezr]‘Cy Mode Level [dBc] Limit [dBc] Margin [dB] Result
FLow 2402 DH5-Sngl -50.72 -20 -30.72 PASS
FricH 2480 DH5-Sngl -48.97 -20 -28.97 PASS
FLow 2402 DH5-Hop -49.16 -20 -29.16 PASS
FricH 2480 DH5-Hop -48.21 -20 -28.21 PASS
FLow 2402 2DH5-Sngl -44.09 -20 -24.09 PASS
FricH 2480 2DH5-Sngl -41.13 -20 -21.13 PASS
FLow 2402 2DH5-Hop -41.59 -20 -21.59 PASS
FricH 2480 2DH5-Hop -43.05 -20 -23.05 PASS

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Product Service

FLow 2402 3DH5-Sngl -43.16 -20 -23.16 PASS

Frich 2480 3DH5-Sngl -44.65 -20 -24.65 PASS

FLow 2402 3DH5-Hop -43.74 -20 -23.74 PASS

Frich 2480 3DH5-Hop -42.42 -20 -22.42 PASS
Comments:
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Product Service

Band-edge compliance — DH5-Sngl F ow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

20 dBm

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, 2402 MHz, single frequency
2015-04-29

PASS

lower Band-edge, conducted measurement

*RBW 100 kHz Delta 1

*VBW 100 kHz -50.72 dB
Att

40 dB SWT 5 ms —2.163461538

20

Off

[-10

HA

--10

[--20

AN

--50

[--60

[--70

—-80

3 i

Center 2.4 GHz

900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015

13:33:01

LVL
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Product Service

Band-edge compliance — DH5-Sngl Fygn

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Ref 20 dBm Att 40 dB SWT 5 ms

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, 2480 MHz, single frequency
2015-04-29

PASS

higher Band-edge, conducted measurement

*RBW 100 kHz Delta
*VBW 100 kHz

g ;

ool

[-—-40

--50

[--60

[--70

—-80

a2

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 13:45:05
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Product Service

Band-edge compliance — DH5-Hop Fiow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, GFSK, hopping mode

Test Date: 2015-04-29

Verdict: PASS

Note 1: lower Band-edge, conducted measurement

® *RBW 100 kHz Delta 1 [T1
*VBW 100 kHz -49.16 dB

Ref 20 dBm Att 40 dB SWT 5 ms —2.076923077 MHz

20 Offget 8 4B Marke

A

HA
P

LVL

/

[--20

Apgreetlfor k<l M
ot g

--50

[--60

[--70

3 i

—-80

Center 2.4 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 13:54:05
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Product Service

Band-edge compliance — DH5-Hop

I:HIGH

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

Ref

20 dBm

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, GFSK, hopping mode

2015-04-29

PASS

higher Band-edge, conducted measurement

*RBW 100 kHz Delta

*VBW 100 kHz
SWT 5 ms

Att 40 dB

HA

R

--10

[--20

[-—-40
--50
[--60

[--70

20 Off

LVL

3DB

—-80

a2

Center 2.4835 GHz

900 kHz/

Limit: Marker Delta value >20 dB

Date: 29.APR.2015

13:58:15

Span 9 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Product Service

Band-edge compliance — 2-DH5-Sngl Fiow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, PI/4-DQPSK, 2402 MHz, single frequency
Test Date: 2015-04-29

Verdict: PASS

Note 1: lower Band-edge, conducted measurement

® *RBW 100 kHz Delta 1 [T1
*VBW 100 kHz -44.09 dB

Ref 20 dBm Att 40 dB SWT 5 ms —2.062500000 MHz

20 Offget 8 B Markgr [T
3.00 dBm

2.402004808 GHz |u

[-10

T
i
J

ﬁ&ﬁé“ﬁ.‘ o s el fo N e s
L R e N it A Rt i kA

il
5

--50

[--60

[--70

3 i

—-80

Center 2.4 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 13:35:01
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Product Service

Band-edge compliance — 2-DH5-Sngl Fyign

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

Ref

20 dBm Att

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, PI/4-DQPSK, 2480 MHz, single frequency
2015-04-29

PASS

higher Band-edge, conducted measurement

*RBW 100 kHz Delta 1
*VBW 100 kHz

40 dB SWT 5 ms 3.533653846 MHz

LVL

|7
N el

&Sl 7.0 % XY W e | W
Mata & g A “ﬁ#‘&ﬂ%

[-—-40

--50

[--60

[--70

a2

Center 2.4835 GHz

900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015

13:43:41
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Product Service

Band-edge compliance — 2-DH5-Hop F ow

Band-edge compliance acc. to FCC 15.247

Project Number

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

: GOM-1503-4620

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, PI/4-DQPSK, hopping mode
2015-04-29

PASS

lower Band-edge, conducted measurement

*RBW 100 kHz Delta

*VBW 100 kHz

20 dBm Att 40 dB SWT 5 ms

HA

[-10

20 Offget 8

--50

[--60

[--70

3 i

—-80

Limit:

Date: 29.APR.2015

Center 2.4 GHz 900 kHz/

Marker Delta value >20 dB

14:04:15

Span 9 MHz

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 62 of 172




+% eurofins

Product Service

Band-edge compliance — 2-DH5-Hop Fyign

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, PI/4-DQPSK, hopping mode

Test Date: 2015-04-29

Verdict: PASS

Note 1: higher Band-edge, conducted measurement

® *RBW 100 kHz Delta 1 [T1
*VBW 100 kHz -43.05 dB

Ref 20 dBm Att 40 dB SWT 5 ms 3.620192308 MHz

i
i
a

\

[--20

3DB

[-—-40

--50

[--60

[--70

a2

—-80

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 14:08:35
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Product Service

Band-edge compliance — 3-DH5-Sngl F ow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, 8-DPSK, 2402 MHz, single frequency
Test Date: 2015-04-29

Verdict: PASS

Note 1: lower Band-edge, conducted measurement

® *RBW 100 kHz Delta 1 [T1
*VBW 100 kHz -43.16 dB

Ref 20 dBm Att 40 dB SWT 5 ms —2.192307692 MHz

20 Offget 8 4B Marke

[-10

il
s

B |
| )

| | PN, 19T LY
wawwmmwwvww N

--50

[--60

[--70

3 i

—-80

Center 2.4 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 13:36:03

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 64 of 172




+% eurofins

Product Service

Band-edge compliance — 3-DH5-Sngl Fyign

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

Bartec-Pixavi AS
Wireless camera (Standard version)

OrbitX

ST

Eurofins Product Service GmbH
M. Handrik

Tnom / Vnom

Tx, 8-DPSK, 2480 MHz, single frequency
2015-04-29

PASS
higher

Ref 20 dBm

Band-edge, conducted measurement

*RBW 100 kHz Delta
*VBW 100 kHz —44 .65 dB

Att 40 dB SWT 5 ms 3.533653846 MHz

--50

[--60

[--70

20 Offget 8 B

—-80

a2

Center 2.4835 GHz

900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date:

29.APR.2015

13:42:30
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Product Service

Band-edge compliance — 3-DH5-Hop F ow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

Test Date:
Verdict:

Note 1:

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, 8-DPSK, hopping mode

2015-04-29

PASS

higher Band-edge, conducted measurement

*RBW 100 kHz Delta T1
*VBW 100 kHz —42 .42 dB

20 dBm Att 40 dB SWT 5 ms 4.514423077 MHz

Off

HA

LVL

[--20

Wuu‘ RO VR et sl litisitgnd

[-—-40

--50

[--60

[--70

—-80

a2

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 14:11:48
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Product Service

Band-edge compliance — 3-DH5-Hop Fygn

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions:

Tnom / Vnom

Mode: Tx, 8-DPSK, hopping mode

Test Date: 2015-04-29

Verdict: PASS

Note 1: lower Band-edge, conducted measurement

*RBW 100 kHz Delta

*VBW 100 kHz

Ref 20 dBm Att 40 dB SWT 5 ms
20 Offget 8 4B M
- 10
|, AP g
/‘)‘ LA IVL
[——-10 [
[-—-20 ,j
- —-30
1 3DB
g el el o el AP e B gl s
',
-—-50
[-—-60
--70
i3 ol
—-80

Center 2.4 GHz 900 kHz/ Span 9 MHz

Limit: Marker Delta value >20 dB

Date: 29.APR.2015 14:15:42
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3.9 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-247

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(d) / IC RSS-247 5.5

Test according to
measurement reference

Reference Method

ANSI C63.10

Test frequency range

Tested frequencies

10 MHz — 10™ Harmonic

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
Spectrum

Analyzer EUT

Test procedure

o gk whNPE

EUT set to test mode (Communication tester is used if needed)

Span it set according to measurement range

Resolution bandwidth is set to 100 kHz and detector to peak and max hold
Markers are set to peak emission levels within frequency band

Emission level is determined by second marker on emission peak
Attenuation is determined from level difference

Test Report No.: GOM-1503-4620-TFC247BT-V01
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Test results

chame [ | wose | Epesen| Evica TPemcpover| e | Mo | e
FLow 2402 DH5-Sngl 3202.5 -38.24 9.90 -10.1 | -28.14 | PASS
FLow 2402 DH5-Sngl 7182.7 -50.77 9.90 -10.1 | -40.67 | PASS
Fuip 2441 DH5-Sngl 3258.6 -38.92 11.28 -8.7 -30.22 | PASS
Fuip 2441 DH5-Sngl 4882.8 -45.92 11.28 -8.7 -37.22 | PASS
Fhich 2480 DH5-Sngl 3303.4 -42.75 10.07 -9.9 -32.85 | PASS
FhicH 2480 DH5-Sngl 4961.3 -47.56 10.07 -9.9 -37.66 | PASS
FLow 2402 2DH5-Sngl 3202.5 -47.29 211 -179 | -29.39 | PASS
Fuip 2441 2DH5-Sngl 3258.6 -45.19 1.93 -18.1 | -27.09 | PASS
Fhich 2480 2DH5-Sngl 33034 -48.46 3.71 -16.3 | -32.16 | PASS
FLow 2402 3DH5-Sngl 3202.5 -44.94 2.95 -17.1 | -27.84 | PASS
Fuip 2441 3DH5-Sngl 3258.6 -45.77 2.75 -17.3 | -28.47 | PASS
FhicH 2480 3DH5-Sngl 3303.4 -47.62 1.27 -18.7 | -28.92 | PASS
Comments:
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Product Service

Conducted spurious emissions — DH5-Sngl F ow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, GFSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement

/ * RBW 100 kHz Marker 2 [T1 ]
* VBW 300 kHz -38.24 dBr

Ref 15 dBm *Att 25 dB * SWT 10 s 3.2025480 GHz
< A
-10 =
dBrr
-o -
)60 GHz A
=t
1 PK [--20
VIEW
——30 VL
—-40
1 AT ) JROU F5S 7 4 TR P PP | o -
ot g tom gty
—-60
—-70
3DB
——-80
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Product Service

Conducted spurious emissions — DH5-Sngl Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, GFSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement
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Product Service

Conducted spurious emissions — DH5-Sngl Fyeh

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, GFSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement
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Product Service

Conducted spurious emissions — 2-DH5-Sngl Fjow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, Pl/4-DQPSK, 2402 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement
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Product Service

Conducted spurious emissions — 2-DH5-Sngl Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

%

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, BT, PI/4-DQPSK, 2441 MHz, modulated
2015-04-29

PASS

Spurious in non-restricted frequency bands
conducted measurement
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Product Service

Conducted spurious emissions — 2-DH5-Sngl Fygy

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

%

1 PK

<
g
i

Date:

Bartec-Pixavi AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, BT, PI/4-DQPSK, 2480 MHz, modulated
2015-04-29

PASS

Spurious in non-restricted frequency bands
conducted measurement
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Product Service

Conducted spurious emissions — 3-DH5-Sngl Fiow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

%

1 PK

<
g
i

Date:

Bartec-Pixavi AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

M. Handrik

Tnom / Vnom

Tx, BT, 8-DPSK, 2402 MHz, modulated
2015-04-29

PASS

Spurious in non-restricted frequency bands
conducted measurement
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Product Service

Conducted spurious emissions — 3-DH5-Sngl Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, 8-DPSK, 2441 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement
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Product Service

Conducted spurious emissions — 3-DH5-Sngl Fygy

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: Bartec-Pixavi AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: M. Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT, 8-DPSK, 2480 MHz, modulated
Test Date: 2015-04-29

Verdict: PASS

Note 1: Spurious in non-restricted frequency bands
Note 2: conducted measurement
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3.10 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-247

Verdict: PASS

Test according referenced Reference Method
standards FCC 15.247(d) / IC RSS-247 5.5
Test according to Reference Method
measurement reference ANS| C63.10

Tested frequencies

Test frequency range
30 MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [puV/m] [ dIIB_Ln\]/i}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply

with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup
A . .
Semi-anechoic Chamber
% |
[ ] | EUT
L] ‘ | I
Turn| table
—_— Ground Plane _—
e e e
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)
Span it set according to measurement range

n

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels within restricted bands

Test results — DH5

Channel Fr([el\(jlllj_'ezr]]cy Mode E?R/if:zi?n [ dtﬁ\\/ﬁ:n] Det. | Pol. [ dtI)_LT/i/tm] LirT[1riTt]]ciist. M[zré:jlin
Frow 2402 DH5-Sngl 2377 50.81 pk ver | 74.00 3 -23.19
Frow 2402 DH5-Sngl 2377 27.24 avg | ver | 54.00 3 -26.76
Frow 2402 DH5-Sngl 2377 51.20 pk hor | 74.00 3 -22.80
FLow 2402 DH5-Sngl 2377 27.44 avg hor 54.00 3 -26.56
Frow 2402 DH5-Sngl 4800 50.70 pk hor | 74.00 3 -23.30
FLow 2402 DH5-Sngl 4804 53.16 pk ver | 74.00 3 -20.84
FLow 2402 DH5-Sngl 4804 48.82 avg | ver | 54.00 3 -05.18
FLow 2402 DH5-Sngl 12009 54.66 pk hor | 74.00 3 -19.34
FLow 2402 DH5-Sngl 12009 45.41 avg | hor | 54.00 3 -08.59
FLow 2402 DH5-Sngl 12011 58.41 pk ver | 74.00 3 -15.59
FLow 2402 DH5-Sngl 12011 50.17 avg | ver | 54.00 3 -03.83
Fumip 2441 DH5-Sngl 2389 49.15 pk ver | 74.00 3 -24.85
Fumip 2441 DH5-Sngl 2389 48.43 pk hor | 74.00 3 -25.57
Fumip 2441 DH5-Sngl 2490 47.52 pk hor | 74.00 3 -26.48
Fumip 2441 DH5-Sngl 4882 56.85 pk ver | 74.00 3 -17.15
Fumip 2441 DH5-Sngl 4882 52.49 avg | ver | 54.00 3 -01.51
Fumip 2441 DH5-Sngl 4882 56.48 pk hor | 74.00 3 -17.52
Fumip 2441 DH5-Sngl 4882 52.30 avg hor 54.00 3 -01.70
Fumip 2441 DH5-Sngl 7322 59.34 pk hor 74.00 3 -14.66
Fumip 2441 DH5-Sngl 7322 53.73 avg hor 54.00 3 -00.27
Fumip 2441 DH5-Sngl 7323 54.97 pk ver 74.00 3 -19.03
Fumip 2441 DH5-Sngl 7323 48.71 avg ver 54.00 3 -05.29
Fumip 2441 DH5-Sngl 9760 62.74 pk ver 95.00 3 -32.26
Fumip 2441 DH5-Sngl 9760 60.76 pk hor 95.00 3 -34.24
Fumip 2441 DH5-Sngl 12204 50.76 pk ver 74.00 3 -23.24
Fuio 2441 DH5-Sngl 12204 51.06 pk | hor | 74.00 3 -22.94
Frich 2480 DH5-Sngl 2484 52.97 pk ver 74.00 3 -21.03
FricH 2480 DH5-Sngl 2484 46.28 avg ver 54.00 3 -07.72
Fric 2480 DH5-Sngl 2484 57.52 pk | hor | 74.00 3 -16.48
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FricH 2480 DH5-Sngl 2484 48.02 avg | hor | 54.00 3 -05.98
FricH 2480 DH5-Sngl 2487 47.57 pk ver | 74.00 3 -26.43
FricH 2480 DH5-Sngl 2487 30.80 avg | ver | 54.00 3 -23.20
FricH 2480 DH5-Sngl 2487 51.36 pk hor | 74.00 3 -22.64
FricH 2480 DH5-Sngl 2487 32.55 avg | hor | 54.00 3 -21.45
FricH 2480 DH5-Sngl 2489 50.97 pk hor | 74.00 3 -23.03
FricH 2480 DH5-Sngl 2489 32.56 avg | hor | 54.00 3 -21.44
FricH 2480 DH5-Sngl 2490 44.15 pk ver | 74.00 3 -29.85
FricH 2480 DH5-Sngl 2490 29.23 avg | ver | 54.00 3 -24.77
FricH 2480 DH5-Sngl 2493 43.17 pk ver | 74.00 3 -30.83
Frich 2480 DH5-Sngl 2493 29.01 avg ver 54.00 3 -24.99
Frich 2480 DH5-Sngl 2493 48.07 pk hor 74.00 3 -25.93
Frich 2480 DH5-Sngl 2493 31.49 avg hor 54.00 3 -22.51
Frich 2480 DH5-Sngl 2496 43.41 pk ver 74.00 3 -30.59
Frich 2480 DH5-Sngl 2496 28.14 avg ver 54.00 3 -25.86
Frich 2480 DH5-Sngl 2496 46.05 pk hor | 74.00 3 -27.95
Frich 2480 DH5-Sngl 2496 30.03 avg | hor | 54.00 3 -23.97
Frich 2480 DH5-Sngl 2503 54.51 pk hor | 95.00 3 -40.49
Frich 2480 DH5-Sngl 4960 56.38 pk ver | 74.00 3 -17.62
Frich 2480 DH5-Sngl 4960 52.75 avg ver 54.00 3 -01.25
Frich 2480 DH5-Sngl 4960 56.11 pk hor | 74.00 3 -17.89
Frich 2480 DH5-Sngl 4960 51.79 avg hor 54.00 3 -02.21
Frich 2480 DH5-Sngl 7440 54.21 pk hor | 74.00 3 -19.79
Frich 2480 DH5-Sngl 7440 47.97 avg | hor | 54.00 3 -06.03
Frich 2480 DH5-Sngl 12399 51.22 pk ver | 74.00 3 -22.78
Frich 2480 DH5-Sngl 12399 41.38 avg | ver | 54.00 3 -12.62
Frich 2480 DH5-Sngl 12401 54.55 pk hor | 74.00 3 -19.45
Frich 2480 DH5-Sngl 12401 44.55 avg | hor | 54.00 3 -09.45
Test results — 3-DH5
Channel | Frequency | yoqe | Emission | Level [ pgi g [ LMt [Limitdit ] Margin
FLow 2402 3-DH5-Sngl 2377 47.68 pk hor | 74.00 3 -26.32
FLow 2402 3-DH5-Sngl 2377 27.59 avg hor 54.00 3 -26.41
Frow 2402 3-DH5-Sngl 12000 52.56 pk hor | 74.00 3 -21.44
FLow 2402 3-DH5-Sngl 12010 54.96 pk ver 74.00 3 -19.04
FLow 2402 3-DH5-Sngl 12010 45.07 avg ver 54.00 3 -08.93
Fumip 2441 3-DH5-Sngl 4880 49.69 pk ver 74.00 3 -24.31

Test Report No.: GOM-1503-4620-TFC247BT-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH

Page 81 of 172




&% eurofins

Fumip 2441 3-DH5-Sngl 4882 53.26 pk hor | 74.00 3 -20.74
Fumip 2441 3-DH5-Sngl 4882 43.22 avg | hor | 54.00 3 -10.78
Fumip 2441 3-DH5-Sngl 7320 52.27 pk ver | 74.00 3 -21.73
Fumip 2441 3-DH5-Sngl 7323 59.74 pk hor | 74.00 3 -14.26
Fumip 2441 3-DH5-Sngl 7323 52.42 avg | hor | 54.00 3 -01.58
FricH 2480 3-DH5-Sngl 2484 52.06 pk ver | 74.00 3 -21.94
FricH 2480 3-DH5-Sngl 2484 39.42 avg | ver | 54.00 3 -14.58
FricH 2480 3-DH5-Sngl 2484 70.96 pk hor | 74.00 3 -03.04
FricH 2480 3-DH5-Sngl 2484 36.36 avg | hor | 54.00 3 -17.64
FricH 2480 3-DH5-Sngl 2486 44.71 pk hor | 74.00 3 -29.29
Frich 2480 3-DH5-Sngl 2486 29.45 avg hor 54.00 3 -24.55
Fhrich 2480 3-DH5-Sngl 2489 43.90 pk ver | 74.00 3 -30.10
Frich 2480 3-DH5-Sngl 2489 27.85 avg ver 54.00 3 -26.15
Frich 2480 3-DH5-Sngl 2490 57.61 pk hor 74.00 3 -16.39
Frich 2480 3-DH5-Sngl 2490 28.87 avg hor 54.00 3 -25.13
Frich 2480 3-DH5-Sngl 2496 44.52 pk hor | 74.00 3 -29.48
Frich 2480 3-DH5-Sngl 2496 28.36 avg | hor | 54.00 3 -25.64
Frich 2480 3-DH5-Sngl 4960 49.31 pk ver | 74.00 3 -24.69
Frich 2480 3-DH5-Sngl 4960 51.21 pk hor | 74.00 3 -22.79
Frich 2480 3-DH5-Sngl 7432 47.98 pk ver | 74.00 3 -26.02
Frich 2480 3-DH5-Sngl 7439 50.79 pk hor | 74.00 3 -23.21
Frich 2480 3-DH5-Sngl 7439 42.17 avg hor 54.00 3 -11.83

Comments: * Physical distance between EUT and measurement antenna.
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3.11 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. IC RSS-247

Verdict: PASS

Test according referenced
standards

Reference Method

IC RSS-247 3.1

Test according to
measurement reference

Reference Method

ANSI C63.10

Test frequency range

Tested frequencies

30 MHz — 5™ Harmonic

EUT test mode Receive
Limits
Frequency range [MHZz] Detector Limit [uV/m] Limit [dBuV/m] Limit Distance [m]
30 - 88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
% |
[] I EUT
L] ‘ | I
Turn| table
_— Ground Plane E—
S S S
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to receive mode (Communication tester is used if needed)
Span it set according to measurement range

n

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz

4. Markers are set to peak emission levels

Test results

Channel Frequency | Emission | Emission Level | Emission Level Det Limit Margin
[MHZ] [MHZ] [dbuV/m] [LV/m] | [uvim] [LV/m]

Bluetooth R;(] sg:” 2428 41.17 114.42 pk 500 -385.58

Bluetooth | TX S¢an 2428 49.93 313.69 avg 500 -186.31
mode

Comments:
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ANNEX A

Product Service

Transmitter radiated spurious emissions

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 153
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
110 f
100 f
90 f
80 f
E T
3 701
8
E 60
£ 50 :
o f [ ]|
401
w0 e e
A e SR SV ey
20+
14
0 C
30M 40M 60 M 80M 100 M 120 M 140 M 160 M 200 M

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 85 of 172



<& eurofins

Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 158
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 154
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 157
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 155

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 156
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 152
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120-F
110 f
100 f
90 f
80 f
E nf
> C
& r
< 60
L sof ]
E 40 g
w C
30+
20 f\/\/\/\ - A\//\[\/\A[\va Wv N Wj/ le/\/\ 7 /MWMV WMMJ‘
10 f
of
-10 -

200 M 300 M 400 M 500 M 600 M 700 M 800 M 1G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 91 of 172



<& eurofins

Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 147

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 151
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
120-F
110 f
100 f
90 f
80 f
E nf
> C
& r
< 60
L sof ]
E 40 g
w C
30+
20 Shak M\AW : WWMWA AV‘VWWW "uM/MM
10 f
of
-10 i
200 M 300 M 400 M 500 M 600 M 700 M 800 M 1G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 93 of 172



<& eurofins

Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 148

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 150
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 149
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-27
Note: EUT horizontal
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-27
Note: EUT horizontal; lower bandedge
Index 85
120 = FCC 15.209 AVr8 FCC15.247 Peakvi ——— RBW: 1 MHz, Vertical Max Average —— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference
2.377 GHz 50.81 dBuV/m 74 dBuV/m -23.19 dB
Frequency Average Average Limit Average Difference
2.377 GHz 27.24 dBpV/im 54 dBuV/m -26.76dB

24G

Peak Status
Pass

Average Status
Pass
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal; lower bandedge
Index 92
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.377 GHz 51.2 dBuV/m 74 dBuV/m -22.8dB Pass
Frequency Average Average Limit Average Difference Average Status
2.377 GHz 27.44 dBpV/im 54 dBuV/m -26.56 dB Pass
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 86
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.389 GHz 49.15 dBuV/m 74 dBuV/m -24.85 dB Pass
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247
Project number: GOM-1503-4620
Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 90
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.389 GHz 48.43 dBuV/m 74 dBuV/m -25.57 dB Pass
2.49 GHz 47.52 dBuv/m 74 dBpVv/m -26.48 dB Pass
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 87
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:

Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal; higher bandedge
Index 88
= FCC 15.209 AVI9 FCC15.247 Peakvi ——— RBW: 1 MHz, Vertical Max Average —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.484 GHz 52.97 dBuV/m 74 dBuV/m -21.03 dB Pass
2.487 GHz 47.57 dBuV/m 74 dBpV/m -26.43 dB Pass
2.49 GHz 44.15 dBuV/m 74 dBuV/m -29.85 dB Pass
2.493 GHz 43.17 dBuV/m 74 dBuV/m -30.83 dB Pass
2.496 GHz 43.41 dBuV/im 74 dBpV/m -30.59 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.484 GHz 46.28 dBpVv/im 54 dBuV/m -7.72 dB Pass
2.487 GHz 30.8 dBuV/m 54 dBuV/m -23.2dB Pass
2.49 GHz 29.23 dBuV/m 54 dBuV/m -24.77 dB Pass
2.493 GHz 29.01 dBuV/m 54 dBuV/m -24.99 dB Pass
2.496 GHz 28.14 dBuV/m 54 dBuV/m -25.86 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 89
m— FCC 15.209 AV 1 = FCC 15.209 AV12 === FCC 15.209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15209 AVI8 === FCC 15209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 == FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110+
100+
90—
£ 8ot
2 L L]
8 7L
=] C
Q0 -
g2 r
T 60
Q C
‘g F — —— d — - —
w S0
r WWWW
40 N | N | \,U" snphn v
C MMWWNW MR A
30 M
20+
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.503 GHz 54.51 dBuV/m 95 dBuV/m -40.49 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Index 93

Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal; higher bandedge
= FCC 15.209 AVI9 FCC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Average
—— RBW: 1 MHz, Horizontal Max Peak
1104
100+
90 f
g %F
R
g 70
L
© 60
L B2
L% 50 VAP | Wf@jw‘ r’gﬂ 5
S\ T ew | AL |
40 f \W W%
20 N WMWWWWMMMWA
20f

2484 G

Frequency
2.484 GHz
2.487 GHz
2.489 GHz
2.493 GHz
2.496 GHz

Frequency
2.484 GHz
2.487 GHz
2.489 GHz
2.493 GHz
2.496 GHz

2486 G 2488 G 249G 2492G 2494 G 2496 G

Frequency (Hz)

Peak Peak Limit Peak Difference
57.52 dBpV/m 74 dBpV/m -16.48 dB

51.36 dBuV/m 74 dBuV/m -22.64 dB

50.97 dBuV/m 74 dBuV/m -23.03 dB
48.07 dBuV/m 74 dBuV/m -25.93 dB
46.05 dBpV/m 74 dBpV/m -27.95 dB
Average Average Limit Average Difference
48.02 dBpVv/m 54 dBuV/m -5.98 dB

32.55 dBuV/m 54 dBuV/m -21.45dB

32.56 dBuV/m 54 dBuV/m -21.44 dB

31.49 dBuV/m 54 dBuV/m -22.51 dB

30.03 dBuV/m 54 dBuV/m -23.97 dB

2498 G 25G

Peak Status
Pass
Pass
Pass
Pass
Pass

Average Status
Pass
Pass
Pass
Pass
Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 106
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.804 GHz 53.16 dBuV/m 74 dBuV/m -20.84 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.804 GHz 48.82 dBuV/m 54 dBuV/m -5.18 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 100
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
1104
100+
90
E%F
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g 70y
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I AN AN AL~
30+
20
4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.8 GHz 50.7 dBuVv/m 74 dBuV/m -23.3dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 108 of 172



<& eurofins |

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 107
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.882 GHz 56.85 dBuV/m 74 dBuV/m -17.15dB Pass
7.323 GHz 54.97 dBpVv/m 74 dBuv/m -19.03 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 52.49 dBuV/m 54 dBuV/m -1.51 dB Pass
7.323 GHz 48.71 dBpVv/im 54 dBuV/m -5.29 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 101
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.882 GHz 56.48 dBuV/m 74 dBuV/m -17.52 dB Pass
7.322 GHz 59.34 dBpVv/m 74 dBpV/im -14.66 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 52.3 dBuVv/m 54 dBuV/m -1.7dB Pass
7.322 GHz 53.73 dBuVv/im 54 dBuV/m -0.27 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
Mr. Handrik
Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 112
—— FCC 15.209 AVri4 FCC 15209 AVr15 =——— FCC15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.96 GHz 56.38 dBuV/m 74 dBuV/m -17.62 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 52.75 dBuV/m 54 dBuV/m -1.25dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 94
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.96 GHz 56.11 dBuV/m 74 dBuV/m -17.89 dB Pass
7.44 GHz 54.21 dBpv/m 74 dBpV/im -19.79 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 51.79 dBuV/m 54 dBuV/m -2.21dB Pass
7.44 GHz 47.97 dBpVv/im 54 dBuV/m -6.03 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 105
——— FCC15209AVr18 =——— FCC15209AVr19 =——— FCC15209AVI20 =——— FCC15209AVI21 =——— FCC 15.209 AVr22
— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
12.011 GHz 58.41 dBuV/m 74 dBuV/m -15.59 dB Pass
Frequency Average Average Limit Average Difference Average Status
12.011 GHz 50.17 dBpVv/m 54 dBuV/m -3.83dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 102
——— FCC15209AVr18 =——— FCC15209AVr19 =——— FCC15209AVI20 =——— FCC15209AVI21 =——— FCC 15.209 AVr22
— FCC 15.209 AV 23 FCC15209 AVr24 = FCC 15.209 AVr25 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
12.009 GHz 54.66 dBuV/m 74 dBuV/m -19.34 dB Pass
Frequency Average Average Limit Average Difference Average Status
12.009 GHz 45.41 dBuV/m 54 dBuV/m -8.59 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 108

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
9.76 GHz 62.74 dBuV/m 95 dBuV/m -32.26 dB Pass
12.204 GHz 50.76 dBpV/m 74 dBpV/m -23.24 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 98

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
9.76 GHz 60.76 dBuV/m 95 dBuV/m -34.24 dB Pass
12.204 GHz 51.06 dBpV/m 74 dBpV/m -22.94 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 111
——— FCC15209AVr18 =——— FCC15209AVr19 =——— FCC15209AVI20 =——— FCC15209AVI21 =——— FCC 15.209 AVr22
— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
12.399 GHz 51.22 dBuV/m 74 dBuV/m -22.78 dB Pass
Frequency Average Average Limit Average Difference Average Status
12.399 GHz 41.38 dBuV/m 54 dBuV/m -12.62 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 95
——— FCC15209AVr18 =——— FCC15209AVr19 =——— FCC15209AVI20 =——— FCC15209AVI21 =——— FCC 15.209 AVr22
— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
12.401 GHz 54.55 dBuV/m 74 dBuV/m -19.45 dB Pass
Frequency Average Average Limit Average Difference Average Status
12.401 GHz 44.55 dBuV/m 54 dBuV/m -9.45 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Index 104

Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Rohde & Schwarz HL 025, Horizontal
1 m converted to 3m

Index 103

Mode: TX; Bluetooth DUT mode: 2402 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
110+
100+
90+
= L
< 80
?L L
2
S
3 704
2 0T
5
3 60
m} L
50+
40 B v v A AA M"/\/\ /M /\M
P ] v AT T
30+
18G 19G 20G 21G 2G 23G 25G 265G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 109
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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&% eurofins

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 97
= FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak

110

100

90

o]
o

~
o

D
o

Electrical Field (dBpV/m)

50

;.
>
)
;
4

30

=3
[0]
©
(0]
N
o
0]
N
=
(0]

22G 23G 24 G 25G 265G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
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&% eurofins

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Horizontal

1 m converted to 3m

Index 96

Mode: TX; Bluetooth DUT mode: 2480 MHz, DH5
Test Date: 2015-04-28
Note: EUT horizontal
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 162
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 159
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 163
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 161

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 164
120 m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 160
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT vertical
Index 141
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 146
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 142
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 145
m— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 143
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 144
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal; lower bandedge
Index 114
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 138 of 172



<& eurofins |

Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 122

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal; lower bandedge
= FCC 15.209 AVr8 FCC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Average
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Frequency Peak Peak Limit Peak Difference Peak Status
2.377 GHz 47.68 dBuV/m 74 dBuV/m -26.32 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.377 GHz 27.59 dBuV/m 54 dBuV/m -26.41 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 120
m— FCC 15.209 AV 1 = FCC 15.209 AV12 === FCC 15.209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
= FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AVr8 =— FCC 15209 AVI9 = FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 == FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110 f
100 f
oot
£ 8of
> ¢
8 70f
3 r
2 r
§ 601
S st
B | ol AMVMNW"A’WM
0T (Ao ey
30 : s A
20+
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical

Measurement distance: 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 116

FCC 15.209 AV r1 = FCC 15.209 AV12 === FCC 15.209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
FCC15209 AVr6 == FCC 15.209 AVr7 — FCC 15.209 AVr8 =— FCC 15209 AVI9 = FCC 15.209 AVr10
FCC15.209 AVri1 FCC15209 AVr12 == FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
Mr. Handrik
Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal; higher bandedge
Index 117
= FCC 15.209 AVI9 FCC15.247 Peakvi ——— RBW: 1 MHz, Vertical Max Average —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.484 GHz 52.06 dBuV/m 74 dBuV/m -21.94 dB Pass
2.489 GHz 43.9 dBuV/m 74 dBpV/m -30.1dB Pass
Frequency Average Average Limit Average Difference Average Status
2.484 GHz 39.42 dBuV/m 54 dBuV/m -14.58 dB Pass
2.489 GHz 27.85 dBuVv/im 54 dBuV/m -26.15 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 118

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal

Measurement distance: 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal
FCC 15.209 AV r1 = FCC 15.209 AV12 === FCC 15.209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
FCC15209 AVr6 == FCC 15.209 AVr7 — FCC 15.209 AVr8 =— FCC 15209 AVI9 = FCC 15.209 AVr10
FCC15.209 AVri1 FCC15209 AVr12 == FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal; higher bandedge
Index 119
= FCC 15.209 AVI9 FCC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Average
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.484 GHz 70.96 dBuV/m 74 dBuV/m -3.04 dB Pass

2.486 GHz 44.71 dBuV/m 74 dBuV/m -29.29 dB Pass

2.49 GHz 57.61 dBuV/m 74 dBuV/m -16.39 dB Pass

2.496 GHz 44.52 dBuV/m 74 dBuV/m -29.48 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.484 GHz 36.36 dBuvV/m 54 dBuV/m -17.64 dB Pass

2.486 GHz 29.45 dBuVv/im 54 dBuV/m -24.55 dB Pass

2.49 GHz 28.87 dBuV/m 54 dBuV/m -25.13dB Pass

2.496 GHz 28.36 dBuV/m 54 dBuV/m -25.64 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)
OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Rohde & Schwarz HL 025, Vertical
1 m converted to 3m

Index 140

Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
——— FCC15.209 AVr14 FCC 15209 AVr15 === FOC 15209 AVr16 === FCC15.209 AVr17 FCC 15.247 Peak v
—— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 123
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 135
—— FCC15.209 AVri14 FCC15.209 AVr15 ——— FCC15209AVr16 ——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.88 GHz 49.69 dBuV/m 74 dBuV/m -24.31.dB Pass
7.32 GHz 52.27 dBpV/m 74 dBpV/m -21.73dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 128
= FCC 15.209 AVr14 FCC15209 AVr15 === FCC 15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.882 GHz 53.26 dBuV/m 74 dBuV/m -20.74 dB Pass
7.323 GHz 59.74 dBpVv/m 74 dBpV/im -14.26 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 43.22 dBuV/m 54 dBuV/m -10.78 dB Pass
7.323 GHz 52.42 dBuV/im 54 dBuV/m -1.58 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 134
—— FCC15.209 AVri14 FCC15.209 AVr15 ——— FCC15209AVr16 ——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.96 GHz 49.31 dBuV/m 74 dBuV/m -24.69 dB Pass
7.432 GHz 47.98 dBuVv/m 74 dBpV/m -26.02 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 129
= FCC 15.209 AVri14 FCC15209 AVr15 == FCC15.209 AVr16 == FCC15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.96 GHz 51.21 dBuV/m 74 dBuV/m -22.79 dB Pass
7.439 GHz 50.79 dBpVv/m 74 dBpV/im -23.21 dB Pass
Frequency Average Average Limit Average Difference Average Status
7.439 GHz 42.17 dBuV/m 54 dBuV/m -11.83 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 139
——— FCC15209AVr18 =——— FCC15209AVr19 =——— FCC15209AVI20 =——— FCC15209AVI21 =——— FCC 15.209 AVr22
— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
12.01 GHz 54.96 dBuV/m 74 dBuV/m -19.04 dB Pass
Frequency Average Average Limit Average Difference Average Status
12.01 GHz 45.07 dBuV/m 54 dBuV/m -8.93dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 124

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Status
12 GHz 52.56 dBuV/m 74 dBuV/m -21.44 dB Pass

Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 136

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 127

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Vertical

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 133

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery

Antenna: Rohde & Schwarz HL 025, Horizontal

Measurement distance: 1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5

Test Date: 2015-04-28

Note: EUT horizontal

Index 130

m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 m— FCC 15.209 AV 22
=— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak v1

—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 138
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Index 125

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2402 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
= FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
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Test Report No.: GOM-1503-4620-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 137
——— FCC 15.209 AVr25 FCC15209 AVI26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Vertical Max Peak
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2441 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 126
= FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Index 132

Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
——— FCC 15.209 AVr25 FCC 15209 AVI26 == FOC 15.209 AVr27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Vertical Max Peak
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Spurious emissions according to FCC part 15 Subpart C § 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; Bluetooth DUT mode: 2480 MHz, 3-DH5
Test Date: 2015-04-28
Note: EUT horizontal
Index 131
= FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak
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ANNEX B  Receiver radiated spurious emissions
Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 165

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
65 —— RSS-Gen RxQP ——— RBW: 100 kHz, Vertical Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
Index 166
65 —— RSS-Gen RxQP ——— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
Index 167
—— RSS-Gen RxQP ——— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 168

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
—— RSS-Gen RxQP ——— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
Index 169
—— RSS-Gen RxAV —— RBW: 1 MHz, Vertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
2.428 GHz 41.17 dBuV/m 53.98 dBuV/m -12.81 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.428 GHz 49.93 dBuv/m 53.98 dBuVv/m -4.05 dB Pass
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 171

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
—— RSS-Gen RxAV ——— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
Index 170
—— RSS-Gen RxAV —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 23°C, Vnom: 3.7 VDC lithium battery
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth RX scan mode
Test Date: 2015-04-28
Note: EUT horizontal
Index 172
—— RSS-Gen RxAV ——— RBW: 1 MHz, Horizontal Max Peak
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